

TEST REPORT

Issued To : HI-TECH INTERNATIONAL
TAKAI ADOSHI ROAD

Report No.: 150813021/1508130073 Date: 27-Aug-2015

Sample Description :
DESICCANT CLAY TYPE (AS PER DIN 55473)

DOR 13-Aug-2015

KHOPOLI, MUMBAI

Phone/Fax: 27831346 9810024527
Kind Attn: MS. NEHA DHIR

Your Ref. No. :

Date of Start of Testing - 14-08-2015

Date of completion of Test- 26-08-2015

ID- 1508130073

S. No.	TEST PARAMETERS	OBSERVED RESULTS	REQUIREMENTS (as per DIN 55473)
1.	pH value	6.74	3.5-8.0
2.	E. Conductivity, S/m at 25°C	0.09	Max 0.3
3.	Water Soluble Substance, % w/v	1.30	Max 2.0
4.	Adsorption Capacity, (32 units) gm (at 23°C, 40% RH for 7hrs.)	9.94	Min 6.0
5.	Particle Size, % Passing 6.3mm sieve Passing 0.25mm sieve	100 0	100 Max 2.0

Remark:- The sample meets the requirements as per DIN 55473.

*****END OF REPORT*****



D. Basant
Analyst

BASANT11IRA000VA12312



Umesh Gupta
Umesh Gupta
GM, TECHNICAL
Authorised Signatory

TRA-017095

NABL accredited, BIS, DGS & D, DDA, MOEF, DGCA approved,
ISO- 9001: 2000 & ISO-14001:2004 Certified Laboratory
Subject to Terms & Conditions Overleaf